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Sony Electronics (Wuxi) Co., Ltd.
No.27, Changjiang Road, New District, Wuxi. Jiangsu Province, 214028 PR.C.
Phone: 86-510-8523-9120 / Fax: 86-510-8523-8505

VT U LA BEMBIEE

Lithium-ion rechargeable (polymer) cell or battery Certification

No: SEW-PCi611

Date: 16.04.23
1. D&M, Osingle cell [Clsingle cell battery
W#HEM,battery(pack) (/14 5%, composition of cell : 2P1S )
2. customer model name : AP16C46 Sony model name :  LIS2220

3. B & %4 /customer : ACER

4. EEEET R MER, Test results of the UN Recommendations on the Transport of Dangerous Goods

EERE T A FROYEEE G383 VF VLB |7 A MER/ % remark |
NO | 7 X FEH test item test results i

Tl | GEY 2 2 l—3ig v, Altitude simulation OK

T2 | {REME Thermal test OK

T3 | #&E8h.Vibration OK

T4 | &% /Shock OK

T5 | ## 5%, External short eircuit OK

T6 | #2 (Impact) /FE# (Crush) OK

T7 | 7%, Overcharge OK single cell {3384

T8 | 58l Forced discharge OK

FABREM B/ Tested Date : 2016.04.06~2016.04.15
W RABRENE H Tested Date for Package : 2016.04.19~16.04.22

5. JEfg rated
HB item HBEIE specification {§% /remarks
AFREFE,nominal voltage 3.75V
EEAEE rated capacity 6935 mAh
U v FEEERAE(Wh) 26 Wh EEH <20Wh
. /" Watt-hour rating HEH < 100Wh
cells =20Wh
batteries= 100Wh

ERET A MERIZEESEFIR(UN Manual of Tests and Criteria 5t revised edition Amendment 2, Part III,

sub-section 38.3)ICTHEVHER LR TH B - L TRV LET,
We, Sony Electronics (Wux1) Co., Ltd., hereby certify that above results are confirmed in accordance with the
Manual of Tests ax eria of the UN Recommendations on the Transport of Dangerous Goods, 5t revised

Quality Assuraiteg
Sony Electronics

mfR-# £ -038(6) \J



No: SEW-PCI611
e =Y .
14 o133 | TERNAL BEME £8 1 DATE: 2016.04.23
S58 SHEF Test Result of UN Recommendations Part 1  PAGE: 2 of 5 Page
Y134 & /Sony Model Name |LIS2220ACPC(SY6)
celff Fi/Cell Model Name JUS3768B1K7S W&/Conﬁguratiol 2P 18
RIF T/ Test Company 1REBRF (X5 FELF
Halik/ Address hEIIHE EETHRCITE27S Bi% /Tel 86-18068308951
A5 % /Test Room SEWE B &R = PRI HAE]/Test Dates 2216.04.062016.04.15
Y 5E 3 A /Criterion UN Manual of Tests and Criteria Rev5, Part I, sub-section 38.3
AR HH/Test Name T BEEHLRE Altitude Simulation
" : A Ty -
. R A 5% 8]~ Before A0 j5 ~ After I n%:f J:fs ~ gfﬁffi C o
No. Conditions Mass(g) ocv (V) Mass(g) ocv (V) O.1%ELT) (90%ELE) Occurrence
1 _ 137.530 4.267 137.520 4.264 0.01% 99.0% N
2 F_*’JFIWI?E % 137.350 4283 137.340 4.260 0.01% 99.9% N
3| ehareed T 1_137.090 4.261 137.080 4.258 0.01% 99.9% N
) 137.430 4260 137.420 4.258 0.01% 100.0% N
5 |sonmersmzsl_137-280 4270 137.270 4.266 0.01% 99.9% N
6 i/ 137.250 4.266 137.240 4.263 0.01% 99.9% N
7 | After 50 cycles,{ 137.390 4.274 137.380 4271 0.01% 99.9% N
g | fully charged 137.210 4270 137.200 4.766 0.01% 99.9% N
BRI/ Test Name T2: BERE Thermal
£2 MR A 1vﬁgﬁ_ﬁﬂ/Befc}re WA J5 .~ After }ﬁﬁﬁfs/ gs:ff;gcg Y
No. Conditions Mass(g} ocV (V) Mass(g) ocv (V) ©1%LLTF) (908L1E) Ocecurrence
1 o 137520 1| 4.264 137510 4213 0.01% 98.8% N
2 Fﬂﬂlﬂﬁfﬁ?f‘ 137.340 4.260 137.330 4213 0.01% 48.9% N
3| erareed | _137.080 4.258 137.060 4.208 0.01% 98.8% N
4 137.420 1258 137.410 4211 0.01% 98.9% N
CI [— TR 4.266 137.250 4216 0.01% 98.8% N
6 Hi/ 137.240 4.263 137220 4215 0.01% 98.0% N
7 | After 50 cycles,{ 137,380 4.271 137.360 4.220 0.01% 98.8% N
g | fully charged 137.200 4.266 137.190 4917 0.01% 98.0% N
KB A/ Test Name T3: I3 % Vibration
£8 W s ﬁﬁ@ﬁﬁ/Befcrﬁ inI& )5 .~ After ﬁiﬁﬁi’/ ggxfﬁfﬁg RETU
No. Gonditions Mass(g) ocv (V) Mass(g) ocy (V) ©1%ELF) (90%LLE) Occurrence
e s
1 137510 4213 137.530 4212 -0.01% 100.0% N
2 F,*’Jlﬁfﬁl?ﬁ % 137.330 4213 137.320 4213 0.01% 100.0% N
3] erareed T |_137.060 4.208 137.050 4.207 0.01% 100.0% N
4 137.410 4211 137.400 4210 0.01% 100.0% N
I [e—— TP 4216 137.230 4215 0.01% 100.0% N
6 i/ 137.220 4215 “137.210 4215 0.01% 100.0% N
7 | After 50 cycles. | 137.360 4.220 137.350 4219 0.01% 100.0% N
g | fully charged 137.190 4217 137.170 4216 0.01% 100.0% N
WE/0 MR <Rupture> JENK:F <Fire> #EK:D <Disassembly> H*:V (Venting>
ceurrence JBiR:L <Leakage> EFY¥:N <No rupture, No fire, No disassembly, No venting, No leakage>

R{R-P#-009(5)



No: SEW-PCIBIT
My .
?ig*w | INTERNAL M DATE: 2016.04.23
| USE ONLY Test Result of UN Recommendations Part 2 PAGE: 3 of 5 Page
R L/ Test Name T4: iR Shock
= kA I8 i~ Before AL~ After Wi .ﬁi"ﬂi ) gfﬁﬁfﬁ, C —
L=ND- Conditions Mas_s. {(g) ocy (V)_ Mass(g) ocv (V) ©1%LLF) (90%LLE) Occurrence

1 - 137.530 4212 [ 137510 4212 0.01% 100.0% "N

2 | PEiExl 1157320 4213 137340 | 4212 ~001% 100.0% N

3 | craread 137050 4.207 137.020 4.207 0.02% 100.0% N

4 137.400 4.210 137.420 4,209 -0.01% 100.0% N

5 SO S %70 137.230 4,215 137.210 4.215 0.01% 100.0% N

6 i/ 137.210 4215 137.230 4214 -0.01% 100.0% N

7 | After 50 cycles, 137.350 4.219 137.320 4218 0.02% 100.0% N

g | fullycharged ™ 137770 4216 137.160 4216 0.01% 100.0% N

/0 SR <Ruptured REMX:F <Fire> MB{k:D <Disassembly> =V <Venting>

courrence  ha.| {Leakage> ZR¥:N <No rupture, No fire, No disassembly, No venting, No leakage>
K% £ B/ Test Name T5: S BRR External Short Circuit
3 b=l

£2 ks BREEHRE Max. nemi les kA BAFEEE/ Max. WA
No. Conditions Surface Tirgguecrature (°c) Occurrence INo. 00:1 ditions Surface Tﬁr;ggéature (c) Occurrence

1 55.8°C N [ : ] 55.8°C N

o S50 IEF f5 e dL

2 Fﬂt@*ﬁ?ﬁ % 55.6°C N 5 . 55.7°C N

3 | " chareed 55.4°C N 7| After 50 oycles, 55.4°C N

] 552°C N 8 fully charged 55.3°C N

IR <Rupture> #BM:F <Fired f4:D <Disassembly>

HR/Occurrence EF#:N <No rupture, No fire, No disassembly>
HRE & #/Test Name T6: & i (impact)/H & (crush) R
F: 2] Rk K2 MR E /Max. Surface Temperature .
No. | Conditions ) 110 PLRMIAOcourrence

1 2E <160°C R N

2 50%FE H1 <180°C N

3 F_(ﬁ;:ﬁ){ <160°C N

IrsSt cycle,

4 50% charged <160°C N

5 (wide surface) <160°C N

I % /Occurrence #4E: D <Disassembly> #8k: F <Fired ERF: N {No fire, No disassemblyd
I R/ Test Name T7: R Overcharge
ﬁf G%ﬂfoﬁ fﬂ;%_ﬁﬂx/ Occurrence Ef ;ﬁ%ﬁﬁ LR HiA ~ Occurrence J

1 - N 5 o N

First eycle, fully W/

3 charged N 7 | After 50 cycles, fully N

4 N 8 charged N

MB/Occurrence #2:k: F <Fired ik D <Disassembly> LFH: N No fire, No disassembly)d

% Temperature Measurement by Thermolabel

& fR-P-050(5)
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Test Result of UN Recommendations Part 3

No.:

DATE:

SEW-PCIET1

2016.04.23

PAGE: 4 of 5 Page

/%Eﬁﬁ::e T8: 38aMIM . Forced Discharge

&5 HR Jih R R BA 2 LR A IRWIA
No. Conditions /Qccurrence No. Conditions /Qcourrence

1 1 N

2 N 12 N

3 N 13 N

4 N 14 N

YIRFEH S0RBERIE
5 SEEBH N 15 ST N
8 / First cycle, N 16 / After 50 cycles, N
fully discharged fully discharged

7 N 17 N

8 N 18 N

9 i N 19 N

10 N 20 N

— = =——— — g

% / Occurrence

2k :F <Fire> f#{:D <Disassembly>
TFRE N <No fire, No disassembly>

mfR-PH-051(1)
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Test Result of UN Recommendatlons for Package

No+ SEW-PCI61]
PATE 2016.04.23

PAGE 5 o 5 Page

REBRF(EHAERLT
PEITHEEHHHEKIIR7S 86-18068308951
4, ] EﬂﬁmM/ =
SEWEEL I &R Is 5 Test Dates 2016.04,19 2016.04.22 SEW-PC1811
L
LISZZZOACPC(SEYG) ?’%ﬁﬁl’ﬂy 60 pcs
R/ ket
US3768B1K7S Configuration 2P18 l:fffffe SEW
Paroup %ﬂ;ﬂ /Packing Group Number II a
TE-ER/ Fil/Length(L) | 5§30 /Wide (W) | #&/Height (H) | BHE /Gross Weight (ke)
e 359 mm 358 mm 160 mm 100 kg
B % T:BR/Drop Test
|BLERER W HORAD PD-315
EREH/ RS 1. 2m HEESE /Occurrence
Test condition /Drop height E = =
mEKFEZ/ LLVEER7EL /No Leakage, No
ﬁffﬁ;ﬁ@;:h 1B D% THER flat on the bottom d%a:me ¢ liable to affect safety during
5 REZAEIZ / CLVIRIETZL/No Leakage, No
drop) 21 B OF THRER flat on the top |damege liable to affect safety during
EEOETRE | FNEEKE/ CO\BIREC/No Leakage, No
“ flat on the long side damege liable to affect safety during
= RAImEKET/ Liy &-L/No Leakage, No
A B OFE TR fiat on the short side damege liable to affect safety during |
5EE OEFRE A—F—(H) %/ ZECUVIIEG L/ No Leakage, No
1st on a corner _ldamege liable to affect safety during |
® XO—F— BN BLHE 2T A AR
NEBRRUSOBE %EEE&@&%&MM)E
¥ EXHE/ —2an o o Y5/ N
et Eﬁ%fg?f\%’éﬁb\?&j&L\is\&éwﬁtﬁi Rt S#&/0K
B WA EAZRER/Stacking Test
B M/ Test condition No HER$SR /Occurrence
2 g T - £ HILL/No leakage, No
i;ﬂﬁﬁﬁﬁﬁ/Wenght el 185 ke ! distortion, No deterioration
9 #R 8  IH - £ HTEL/No leakage, No
distortion, No deterioration
g |mH- #13L/No leakage, No

distortion, No deterioration

ARRIEREADOTIIALAL, AR L, X

bl % 9 OREREB/UILSLL L. RIFFOBEEFTL ¥lE/ &#/0K
Criterion ot RISHEMOWMBREFREIZTDILILE] Judgment =
ARELCTERAESALY,
/ / é\, BENE

W31We1 Tang/Semor Msamager
allty Assurnce Department

ny Electronies (Wuzi) C4., Ltd.

mER-P-022(3)
: T

/0K




1 9434 | DoERN
m#Z PR SR, ”1. 2mDrop Test Photo

Fo LA 72 it~ lithium—-ion cell or battery
J=—H8H ~Sony model name: _  i1S2220ACPC(SY6)

Before




INTERNAL
USE ONLY

18R 5 H . /Stacking Test Photo

VF ) LA#A Bt/ lithium—ion cell or battery

e Sony model name: LIS2220ACPC(SY6)




